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Part No. 122731-A

PORTA TABLE

(For Model 2702 and 2703)




Item No. Part No. Description Qty Unit
500 122731-Al FENCE 1 PC.
501 122700-A2 TAPE SCALE 1 PC.
502 122700-A3 HAIRLINE INDICATOR 1 PC.
503 122700-A4 KNOB 1 PC.
504 122731-A5 HINGE SUPPORT 4 PC.
505 122731-A20 NYLON CAMS 4 PC.
506 122731-A7 LAMINATED TOP 1 PC.
507 122700-A8 2" TUBE PLUG F/FENCE 2 PC.
508 122731-A9 1-1/2" TUBE PLUG - FRAME 4 PC.
509 122731-A10 1" LEG CAP 4 PC.
510 122700-Al11 CAM LOCK LEVER 1 PC.
511 122700-A12 LOCK TAB 1 PC.
512 122731-A21 1/4"X1-1/4" CARRIAGE BOLT 4 PC.
513 122700-Al14 #8X1-1/4" P.H. (+) SCREW 8 PC.
514 122700-A24 NYLON SPACER .655 INCH LONG 8 PC.
515 122731-A22 1/4" FLAT WASHER 4 PC.
516 122700-A23 1/4" KEP NUT 4 PC.
517 122700-A27 5/16"/24 TPI SOCKET SET SCREW 2 PC.
518 122700-A17 5/16"/24TPI 1/4"S.S.SCREW 2 PC.
519 122700-A19 1/4"X1-1/2" BOLT 2 PC.
520 122700-A22 1/4" NYLOCK NUT 2 PC.
521 122700-A16 3/8"X 8/32" T.H.(+)SCREW 2 PC.
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